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Ningbo GIG Testing Co., Ltd. 

3/F., No.555, Fuqiang Road, Yinzhou District, Ningbo, Zhejiang, China. 
Website: www.gig-lab.com    Tel.: +86-574-89201291 

 

The following information was/were submitted and identified by/on behalf of the client: 

Applicant : MID OCEAN BRANDS B.V. 

Address : Wellensiekstraat 2, Postbus 644, 6710 BP Ede, The Netherlands      

Sample Name : LIP BALM ,SUNSCREEN  LOTION 

Sample Model  : IT2698,KC6655,MO8512,MO8740 

Exported to : Netherlands 

Sample Receive Date : Jun. 13, 2019 

Sample Testing Period : Jun. 13, 2019 - Jun. 17, 2019 

Test Result Summary:   

 

As requested by the applicant, for details refer to attached page(s). 

TEST ITEM(S) TEST REQUESTED CONCLUSION(S)

Lead(Pb), Cadmium(Cd),  

Mercury(Hg), Hexavalent 

Chromium(Cr VI) content 

Directive 94/62/EC of the European Parliament and its 

amending Directive 2005/20/EC 
PASS 

 

 

 

 

 

 

 

 

 

 

Authorized signature: 

 

      

 Lab Manager: Gavin Zhou   Jun. 21, 2019  
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Test Result(s): 

 

Test Sample Description: 

 

Material No. Material Description 

01 White translucent plastic lipstick cover 

02 White translucent frosted plastic lipstick inner tube part 

03 White plastic lipstick inner tube part 

04 Orange transparent plastic ball  

05 Red plastic lid  

06 White translucent plastic bottle body  

07 Silvery metal heart box 

 

 

Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr VI) content  

 

Test Method: For Metal: US EPA3050B: 1996 & US EPA 6010C:2007 

&US EPA 3060A: 1996 & US EPA 7196A: 1992 

For Non-metal: US EPA 3052:1996 & US EPA 6010C:2007  

&US EPA 3060A: 1996 & US EPA 7196A: 1992 

 

Test Items Unit RL Limit 
Result(s) 

01 02 

Lead (Pb) mg/kg 10 -- N.D. N.D. 

Cadmium (Cd) mg/kg 10 -- N.D. N.D. 

Mercury (Hg) mg/kg 10 -- N.D. N.D. 

Chromium VI (Cr VI) mg/kg 50 -- N.D. N.D. 

Sum of Pb, Cd, Hg and Cr VI mg/kg -- 100 N.D. N.D. 

Conclusion(s) PASS PASS 
 
 

Test Items Unit RL Limit 
Result(s) 

03 04 

Lead (Pb) mg/kg 10 -- N.D. N.D. 

Cadmium (Cd) mg/kg 10 -- N.D. N.D. 

Mercury (Hg) mg/kg 10 -- N.D. N.D. 

Chromium VI (Cr VI) mg/kg 50 -- N.D. N.D. 

Sum of Pb, Cd, Hg and Cr VI mg/kg -- 100 N.D. N.D. 

Conclusion(s) PASS PASS 
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Test Items Unit RL Limit 
Result(s) 

05 06 07 

Lead (Pb) mg/kg 10 -- N.D. N.D. 26 

Cadmium (Cd) mg/kg 10 -- N.D. N.D. N.D. 

Mercury (Hg) mg/kg 10 -- N.D. N.D. N.D. 

Chromium VI (Cr VI) mg/kg 50 -- N.D. N.D. N.D. 

Sum of Pb, Cd, Hg and Cr VI mg/kg -- 100 N.D. N.D. 26 

Conclusion(s) PASS PASS PASS 
 
Note: 1. 1000mg/kg = 0.1%; 

2. RL = Reporting Limit; 

3. N.D. = Not Detected (<RL). 

 

 

 

Sample Photo(s): 
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GIG authenticate the photo(s) on original report only 

 

***End of Report*** 
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